/ REGULATOR \

\
FUEL >

REGULATOR x

FUEL II1OKW" /)

REGULATOR -

~

EXPLODED VIEW:
REVISION: D POWER HEAD

DATE: 8/20/12 PAGE 1 OF 3 DRAWING #: 0H7904



EXPLODED VIEW: GENERATOR
DRAWING #: 0H7904

APPLICABLE TO: 2010 HSB

ITEM  PART# QTY. DESCRIPTION ITEM  PART# QTY. DESCRIPTION
1 049820 4 NUTLOCKHEXM81.25 NYLON INSERT U 0G7237A 1 BRACKET ENGINE MOUNTNG (8KW)
2 022145 8  WASHERFLAT M8-5H6 0G7237B 1 BRACKET ENGINE MOUNTING (10KW)
3 090239 1 GASKET, EXHAUST (8KW) 0G7237C 1 BRACKET ENGINE MOUNTNG
0E9369 2 GASKET,EXHAUST (10KW) 3B (388050AD0 1 CABLE, #6 30” BLACK BATTERY
0C4138 2 GASKET,EXHAUST % 0C7758 4 RUBBERMOUNT
4 0G7236 1 MANFOLD, EXHAUST (8KW) 4 083512 1 SCREW HHTT M8-1.25X 16
OF8115 1 MANFOLD, EXHAUST (10KW) » 0Co764 4 SCREWPLASTITE 1/4-15 X 34” (BKWONLY)
0F7799 1 MANFOLD, EXHAUST » 0HE105 1 AIRIN SNORKEL (8KW ONLY)
5 040976 2 SCREW SHC M8&1.25 X 20 (8KW) 40 048031A 2 BAND HOSE CLAMP (/35.05 (8KW ONLY)
040976 4 SCREW SHCM81.25 X 20
6 0F8186 1 ENGINE ADAPTOR CASTING (8KW & 10KW) :; gﬁgg } ﬁ:s ;"6;?;((3‘,"&%;'“
7 OHT583C 1 STATOR{SKW) 2 022131 4 WASHERFLAT3/8 (8KW & 10KW)
OH&17C 1 STATOR(10KW) “ 02237 4 WASHERLOCK 3/8 (8KW)
SEESHEETS 1 STATOR(14KW) 02237 5 WASHERLOCK 3/8 (10KW)
SEE SHEET3 1 STATOR (17KW) 02n7 1 WASHERLOGK3/8
g CCLOHEETS %%g%i%vl‘;’v) % 02511 4 BOLTHHC 3B-16 X 1.25” (BKW & 10KW)
oHD 190 1 ROTOR (10KW) 4% 043031M 2 HOSE CLAMP 34” D (8KW)
SEE SHEET3 1 ROTOR (14KW) 043031M 4  HOSECLAMP 34” D
a 0F7065 3FT  HOSELP 12" IDTHERMOD (8KW, 13-20KW)
SEESHEETS 1 ROTOR(17KW) 0F7065 42FT  HOSELP 12" ID-THERMOD (10KW)
0G7323C 1 ROTOR 20KW) 48 0C7649 1 CLAMPHOSE 38-87
9 0356462 1 EEARING 4 0H1218 6  NUTFLANGE 516-18 NYLOK
10 04575 2 SCREWHHTT M6-10 X10 50 099502 3 CLAMP HOSE #4 B106-2.00 (10KW ONLY)
12 0G7257 1 ALTERNATORAIRIN BELLOWS 2 0E 9589 1 CHOKE HOUSING (10KW ONLY)
13 0H6312 1 BEARING CARRER 53 0E9595 2 SCREW PPPH HELO#GA/2W/#5HD
14 066386 1 ASSEMBLY BRUSHHOLDER (10KW ONLY)
15 066849 2 SCREW HHTT M5-08 X 16 5 077075 1 BOOT, CHOKE SOLENOD (10KW ONLY)
16 0H7875 4 BOLT, IHHCS M8-1.25 X 270 (8KW & 10KW) 55 077091 1 COTTERPIN (10KW ONLY)
0D1846 4 BOLT,IHHCS M8-1.25 X 345 (13KW- 17KW) ps 0F9273 1 SOLENOID, 6 VOLTS DC (10KW ONLY)
0D3549 4 BOLT,IHHCS M6-1.25 X M0 57 0E9591 1 SPRING-CHOKE RETURN (10KW ONLY)
18 dorzs © ELEXPBE (W - oK B 0E%W 1 ASSEMBLY,CHOKE SHAFT (10KW ONLY)
19 0C5453 4 SCREW HHTT M8-12 X 12 % 0F 9542 1 VALVE GHOKE (10KW ONLY)
I 050356 4 SCREWTAPTITE Mo10 K 12 61 0D1683 2 SCREWPFHM M3-05 X (10KW ONLY)
: 62 0E 9592 2 SCREWPPHM #440X 3¥8 SEMS (10KW ONLY)
21 0G7336 1 MUFFLER 067717 3 SCREW REDUCEDHH H--LO MGX10MM
22 0G7566 1 FLEX COVER (8KW & 10KW) (10KW ONLY)
067586 1 FLEX COVER 64 0H1665 2 BANDCLAMP DIA 3639MM
23 0G7454 1 TAL PIPE 65 0E9581 1 AIR CLEANER (10KW ONLY)
xu 0C8096 1 FAN, CURVED BLADE (BKW) 66 029451 26 FT  TAPE ELEC UL FOAM 1/8X 12
SEE’?SEETS } gég g:l’gl‘s’f? BLADE (10KW) &7 OH6714 1 THROTTLE ROD (8KW ONLY)
0HE677 1 ASSYSTEPPERMOTOR (8KW ONLY)
25 0J7051 1 WASHERFLAT .4061D X 1.620D 5 062387 1 PLUG, GEAR COVER (13KW  20KW)
26 029092 1 BOLTIHHC 5A6-24 X 11.25" (8KW) 70 064750 1 PLUG,GEAR COVER -SMALL (13KW - 20KW)
0G7365 1 BOLT IHHC 38-24X 1250” (10KW) 71 OHB180 1 SPRING, ANTI-LASH (KW ONLY)
0D1838 1 BOLT IHHC 3B-24X 15507 (13KW - 17KW)
0G7408 1 BOLT IHHC 38-24X 1750” (20KW)
27 033212 2 SCREWHHC 51618X 1-1/4’ G5
28 0G66298 1 BRACKET, ALTERNATOR MOUNTING
(8KW - 17KW)
0G6629C 1 BRACKET, ALTERNATOR MOUNTING
29 02129 7 WASHERLOCK MB-516 (8KW)
022129 8  WASHERLOCK M3-516
30 0H0883 1 GASKET, AIR CLEANER (8KW ONLY)
3 039287 4 SCREW HHC M8-1.25X 45 (8KW)
051731 4 SCREW HHC M8-1.25X 50
32 0C3168 3 516SPECIAL LOCKWASHER
33 0C2417A 1 EARTH STRAP 38 X %8
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APPLICABLE TO: 2010 HSB

13KW & 14KW MODELS
FROM SERIAL# 5869356
UP TO SERIAL# 5880968

ITEM PART # QTY. DESCRIPTION
7 0G7324T 1 STATOR (13KW & 14KW)
8 0G7321C 1 ROTOR (13KW & 14KW)

FROM SERIAL# 5880969

ITEM PART # QTY. DESCRIPTION
7 0H7402C 1 STATOR (13KW & 14KW)
8 0H7400C 1 ROTOR (13KW & 14KW)

16KW & 17KW MODELS
FROM SERIAL# 5864442
UP TO SERIAL#

ITEM PART # QTY. DESCRIPTION
7 0G7325T 1 STATOR (16KW & 17KW)
8 0G7322C 1 ROTOR (16KW & 17KW)

FROM SERIAL#

ITEM PART # QTY. DESCRIPTION
7 0H7403C 1 STATOR (16KW & 17KW)
8 0H7401C 1 ROTOR (16KW & 17KW)

13KW—20KW MODELS
UP TO SERIAL# 6464943
AND FROM SERIAL# 6464965
UP TO SERIAL# 6468042

ITEM PART # QTY. DESCRIPTION

24 0D2336 1 FAN CURVED BLADE

FROM SERIAL# 6464944
UP TO SERIAL# 6464964
AND FROM SERIAL# 6468043

ITEM PART # QTY. DESCRIPTION
24 0J0833 1 FAN CURVED BLADE
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